Ue.1

HANDMADE IN FLORENCE

\[J

AU and MECHANICAL PADDLE
PARTS CATALOG




val-6s/3 m Please consider the environment before printing



INDEX

Specifications

Body Panel Assembly

Electrical System Assembly
Drain Box and Water Reservoir Assembly
Steam and Hot Water Assembly
Water Motor Pump Assembly
Hydraulic Assembly

Fittings and Valves

Steam Valve Assembly

Coffee Boiler Assembly
Mechanical Paddle Assembly
Steam Boiler Assembly
Portafilter Assembly

Hose and Accessories

Caratteristiche Tecniche
Carrozzeria

Impianto Elettrico
Contenitori

Lancia Vapore e Acqua Calda
Pompa

Impianto Idraulico
Raccordi e Valvole
Rubinetto Vapore
Caldaia Caffé

Paddle Meccanico
Caldaia Vapore
Portafiltri

Tubi e Accessori

el -6s/73 AU and MECHANICAL PADDLE

Pag. Uers.

10

12

14

16

18

30

36

38

44

48

50

52

2.1

2.1

2.1

2.1

2.1

2.1

2.1

2.1

2.1

2.1

2.1

2.1

2.1

2.1



SPECIFICATIONS
Al & MECHANICAL PADDLE

<« 530 mm - 21in. N < 400 mm - 16 in. >

Ul -6s/3 AU and MECHANICAL PADDLE



)
-
O

-

3
l_

5
L
O
i’
9

| -

)
=

gv]
O

Ul -6s/3 AU and MECHANICAL PADDLE

SPECIFICAHTIONS
AU & MECHANICAHUL PADDLE

Electrical Voltage

Machine weight

Shipping weight

Coffee Boiler Wattage

Steam Boiler Wattage

Total Wattage

Required Available Amperage

Coffee Boiler Capacity

liters

Steam Boiler Capacity

Total Capacity

liters

500

1620

4,5

800

2120

4,5

1]



>
J
HMH_
W
0
]
C
J
:
T
Q
>
Q
0
I

Ul -6s/3 AU and MECHANICAL PADDLE



©
T
Q
N
N
O
—
—
©
@)

1 C.1.044.8X LEFT SIDE PANEL INSERT LEFT SIDE PANEL INSERT
2 F.1.009.SX SIDE PANEL GS/3 LEFT SIDE PANEL GS/3 LEFT
3 1.1.025 NUT M8x3 BRASS EX13 NUT M8x3 OTTONE
4 A.2.013 SIDE PANEL CHROMED SCREW SIDE PANEL CHROMED SCREW
5 D.3.001 LM LOGO, GS/3 LM LOGO, GS/3
6 VITEAUT2,9x9,5 SCREW 2,9x9,5 VITE AUTOFILT. FE ZIN. 2,9x9,5
7 C.1.047 CUP TRAY GRID GS/3 CUP TRAY GRID GS/3
8 C.1.048 CUP WARMER TRAY GS/3 CUP WARMER TRAY GS/3
9 DADO3M BRASS NUT M3 DADO OTTONE 3M UNI 5588
10 D.2.001 GS/3 LOGO GS/3 LOGO
11 C.1.045 REAR PANEL GS/3 REAR PANEL GS/3
12 F.1.009.DX SIDE PANEL GS/3 RIGHT SIDE PANEL GS/3 RIGHT
13 C.1.044.DX RIGHT SIDE PANEL INSERT RIGHT SIDE PANEL INSERT
14 CL41 GS/3 FOOT PIEDINO GS/3
Iltem | Part number/Codice Descrizione
* = Number of groups / Numero gruppi
z

Ul -6s/3 AU and MECHANICAL PADDLE




s
o

"-r—A.\
?/

e
FEN
[
R

b
A
- T

Ul -6s/3 AU and MECHANICAL PADDLE



BODY PANEL ASsSeMBLY

1 L292/R HOSE-HOLDER FITTING GS/3 1/8 RACCORDO PORTAGOMMA GS/3 1/8
2 L292 GS/3 TUBE FITTING PORTAGOMMA GS/3
3 RONDELLA6X12 WASHER 6X12 RONDELLA INOX 6X12X1,5mm
4 L120/2 LEVEL DRAIN BOLT BULLONE TESTA ESAGONO 6X8mm INOX
5 1.1.006 M4X8 TBL SLOTTED S/S SCREW VITE M4X8 TBL TESTAA CROCE
6 E.3.002 PRESS.GAUGE GB/5 0-3bar MANOMETRO C.VAP. GB/5 0-3bar
7 E.3.001 PRESS.GAUGE GB/5 0-15bar MANOMETRO C.SAT. GB/5 0-15bar
CG 8 C.1.039 PRESSURE GAUGE BRACKET STAFFA MANOMETRI
e 9 C.1.046 FRONT PANEL GS/3 FRONT PANEL GS/3
Q 10 ROND DENT 4 ZINC WASHER mm 4 RONDELLA ZINCATA 4mm ZIGRINATA
N 11 VITE4X10 4X10 BRASS SCREW VITE OTTONE TESTA CILINDRICA 4X10mm
N 12 C.1.063 COFFEE BOILER BRACKET STAFFA CALDAIA CAFFE
e 13 1.1.039 S/S WASHER 5X10X1mm RONDELLA INOX 5X10X1mm
E 14 1.1.005 S/S SCREW 5X10 BULLONE TESTA BRUGOLA 5X10mm INOX
U 15 C.1.040.SX LEFT SIDE STRUCTURE BRACKET STAFFA STRUTTURA SINISTRA
16 C.1.062 STEAM BOILER BRACKET STAFFA CALDAIA VAPORE
17 C.1.040.DX RIGHT SIDE STRUCTURE BRACKET STAFFA STRUTTURA DESTRA
18 F.2.005 SILENT BLOCK ANTIVIBRANTE
19 VITE4X8 4X8 BRASS SCREW VITE OTTONE TESTA CILINDRICA 4X8mm
20 C.1.060 MOTOR PROTECTION GS/3 LAMIERA DI PROTEZIONE MOTORE GS/3
21 C.1.038 BASE ASSEMBLY GS/3 (+ BOIL.BR) BASE ASSEMBLY GS/3 (+ BOIL.BR)
Iltem | Part number/Codice Description Descrizione

* = Number of groups / Numero gruppi

Ul -6s/3 AU and MECHANICAL PADDLE



ELECTRICAL SYsSstTeEM ASSeMBLY

Ul -6s/3 AU and MECHANICAL PADDLE

10



ELECTRICAL SYsSTEM ASSEMBLY

1 1.2.001.01 KEYPAD SCREWS VITE PER FISSAGGIO PULSANTIERA
ROND DENT 4 ZINC WASHER mm 4 RONDELLA ZINCATA 4mm ZIGRINATA
DADO4M BRASS NUT M4 DADO OTTONE 4M UNI 5588
4a E.1.015 DISPLAY+BUTTON BOX GS/3 DISPLAY+BUTTON BOX GS/3
4b E.1.015.P DISPLAY+BUTTON BOX GS/3 PADDLE VERSION DISPLAY+BUTTON BOX GS/3 VERSIONE PADDLE
E.1.015/3 DISPLAY DECAL COVER MEMBRANA DISPLAY LCD
E.1.015/6 COVERAND BOTTOM FOR E.1.015 CUSTODIA + COPERCHIO E.1.015
7a E.1.015/1 SWITCH DECALS COVER FOR AV SERIGRAFIA TASTI AV
7b E.1.015/2 SWITCH DECALS COVER FOR MP SERIGRAFIA TASTI MP
8 8 E.1.015/5 BOARD SWITCH W/O SERIGRAPHY FOR E.1.015 PULSANTIERA GS/3 NO SERIGRAFICA
" 9 E.1.015/4 LCD DISPLAY BOARD FOR E.1.015 LCD DISPLAY PER E.1.015
.1:: 10a | E.1.012 ELECTRONIC BOARD GS/3 ELECTRONIC BOARD GS/3
Q 10b | E.1.012.1 ELECTRONIC BOARD GS/3 200V ELECTRONIC BOARD GS/3 200V
LlJ 11 E.2.016 FUSE FOR GS/3 BOARD FUSE FOR GS/3 BOARD
12 E.2.015 CONNECTOR 110/220V FOR GS/3 CONNETTORE 110/220 V X GS3
49 13 F.1.011 ELECTR.CASSETTE COVER GS/3 ELECTR.CASSETTE COVER GS/3
- 14 RONDINOXGS/3 S/S WASHER 3X6X0,5mm RONDELLA INOX 3X6X0,5mm
. C_U 15 VITEAUT2,2X9,5 SCREW 2,2X9,5mm VITE ZINCATAAUTOFILETTANTE 2,2X9,5mm
Q. 16 E.2.010 MAIN SWITCH BLACK FOR GS/3 INTERR. GENERALE GS/3 NERO
E 17 E.4.010 RELE' SOLID STATE RELE' SOLID STATE
= 18 F.1.010 ELECTRONIC CASSETTE GS/3 ELECTRONIC CASSETTE GS/3

19a | E.7.001.C

CAPACITOR 25uF FOR E.7.001 110V

CONDENSATORE DA 25uF PER E.7.001 110V

19b | E.7.002.C

CAPACITOR 7uF FOR E.7.002 220V

CONDENSATORE DA 7uF PER E.7.002 220V

Ul -6s/3 AU and MECHANICAL PADDLE

20 E.2.009 90° STRAIN RELIEF FOR GS/3 90° STRAIN RELIEF FOR GS/3
21 DADO3M BRASS NUT M3 DADO OTTONE 3M UNI 5588
22 F.3.021 CONTACT SPRING FOR GS/3 BRAIN MOLLA CONTATTO CENTRALINA GS/3
23 VITE3X8 3X8 S/S SCREW VITE INOX 3X8
Item | Part number/Codice Description Descrizione
* = Number of groups / Numero gruppi
11



ASSeMBLY

0
0
y
;
I
I
X
]
2
m
0
i
Z
T
I
0

D e )

ﬂw,;%@@ =

=

Ul -6s/3 AU and MECHANICAL PADDLE



T
@)
S=
-
)
)
-
o
O

DRAIN BOX AND WATER RESERLUOIR
ASSeMBLY

1 DADOINOXM3 DADO INOX M3 MISTRAL DADO INOX M3 MISTRAL
2 C.1.051.1 CONTACT FOR LEVEL PROBE CONTACT FOR LEVEL PROBE
3 H.4.001 WATER SENSOR GASKET GS/3 WATER SENSOR GASKET GS/3
4 A.5.001 WATER RESERVOIR LEVEL GS/3 WATER RESERVOIR LEVEL GS/3
5 F.1.013 WATER RESERVOIR , GS/3 WATER RESERVOIR , GS/3
6 F.2.012 GS/3 GASKET - WATER RESERVOIR GUARNIZIONE SERBATOIO GS/3
7 F.1.014 COVER,WATER RESERVOIR GS/3 COVER,WATER RESERVOIR GS/3
8 F.1.017 LID FOR WATER RESERVOIR COPERCHIO PER SERBATOIO
9 VITE2,2x13 SCREW GS/3 TANK VITE SERBATOIO GS/3
10 T.2.115 WATER TUBE FOR GS/3 TUBO PESCAGGIO H20 GS/3
11 VITEAUT2,9x9,5 SCREW 2,9x9,5 VITE AUTOFILT. FE ZIN. 2,9x9,5
12 RONDELLA6X13 BRASS WASHER 6X13 RONDELLA OTTONE 6X13 SP.0,5
13 A.5.009 DRAIN BOX SS CILINDER DRAIN BOX SS CILINDER
14 C.1.069.SX DRAIN BOX LOCK LEVER LEFT DRAIN BOX LOCK LEVER LEFT
15 C.1.069.DX DRAIN BOX LOCK LEVER DX DRAIN BOX LOCK LEVER DX
16 C.1.042.01 DRAIN GRATE GS/3 DRAIN GRATE GS/3
17 F.2.018 DRAIN BOX NIPPLE CAP GS/3 DRAIN BOX NIPPLE CAP GS/3
18 F.1.008 DRAIN BOX GS/3 DRAIN BOX GS/3
19 C.1.041 DRAIN TRAY FRONT TRIM GS/3 DRAIN TRAY FRONT TRIM GS/3
Iltem | Part number/Codice Description Descrizione
* = Number of groups / Numero gruppi
1=

Ul -6s/3 AU and MECHANICAL PADDLE



/\ /
AN S

VERSION:
NO COOL TOUCH
standard for
220V machines

Ul -6s/3 AU and MECHANICAL PADDLE

STEAM AND HOT LWWATER ASSeMBLY

VERSION:
COOL TOUCH
standard for
110 and 220V machines

\ VERSION:

19 COOL TOUCH
- St standard for
M1 110V machines
TN
2

1<



STEAM AND HOT LWWATER ASSeMBLY

Ul -6s/3 AU and MECHANICAL PADDLE

1a L173 S/S STEAM WAND TIP SPRUZZATORE INOX X TUBO VAPORE
1b L178 STAINLESS STEEL STEAM TIP, 4 HOLES DIM.1,2 SPRUZZATORE INOX 4 FORI DIA 1.2
2 F.2.017 STEAM WAND PROTECTION GS/3 STEAM WAND PROTECTION GS/3
3 T.2.101 STEAM WAND GS/3 STEAM WAND GS/3
4 VITE3X12 3X12 BRASS SCREW FLARED HEAD VITE OTTONE 3X12 TESTA SVASATA
5 A.5.006 STEAM WAND HOLDER STEEL GS/3 STEAM WAND HOLDER STEEL GS/3
6 H.1.003 ORING 117 2,62x13,1 VITON 85 SH OR 2,62x13,1VITON PER TUBO VAP
7 H.2.003 STEAM WAND SEALING GUARN. PTFE PER SNODO TUBO VAP
8 H.1.004 OR3043 10,77x2,62 85SH OR3043 10,77x2,62 85SH
9 1.4.001 BRASS WHASHER 14x7x0,5 RONDELLA OTTONE 14x7x0,5
10 F.3.004 STEAM WAND SEALING SPRING MOLLA PER TUBO VAP. GB/5
11 L260/1A COPPER WASHER RONDELLA RAME 27X21X1,5
12 F.4.007 MOUNTING BLOCK REAR STEAM WAND MOUNTING BLOCK REAR STEAM WAND
13 L160/3 HOT WATER SPOUT HOT WATER SPOUT
14 T.3.002 PTFE TUBE 1/4-5/16" TUBETTO PTFE 1/4-5/16"
15 T.2.102 HOT WATER WAND GS/3 HOT WATER WAND GS/3
16 L1003 STAINLESS STEEL WASHER RONDELLAACC. INOX 8X14X1,5
17 T.3.001 PTFE TUBE 1/8-1/4" TUBETTO PTFE 1/8-1/4"
18 H.2.003.LAV HOT WATER SEALING GUARN. PTFE PER SNODO ACQUA CALDA
Iltem | Part number/Codice Description Descrizione
* = Number of groups / Numero gruppi
=)



LUATER MOTOR PUMP ASSeMBLY

o

o
e
| \\Ci‘i/l

() (B

,
A

—{
N

s
-
/

>

[
\
\‘-._

ONLY FROM
S/N 831

I[=)

Ul -6s/3 AU and MECHANICAL PADDLE



LUATER MOTOR PUMP ASSeMBLY

1 L180/1 COPPER WASHER RONDELLA RAME 22X17X1,5
2 A2.011 FITTING FOR PUMP 3/8M-1/4M RACCORDO POMPA 3/8M-1/4M
3 A.2.016 CYLINDRICAL ADAPTER GS/3 3/8M-1/4F RIDUZIONE MF CILINDRICA GS/3
4 L100/1A COPPER WASHER RONDELLA RAME 19X13,5X1,5
5 B.2.008 CHECK VALVE GS/3 VALVOLA DI NON RITORNO GS/3
6a E.7.001 110V MOTOR FOR GS/3 MOTORE 110V PER GS/3
6b E.7.002 220V MOTOR FOR GS/3 MOTORE 220V PER GS/3
6¢c E.7.003 200V MOTOR FOR GS/3 50/60 HZ JAPAN MOTORE 200V 50/60 HZ GIAPPONE
7 DADO4M BRASS NUT M4 DADO OTTONE 4M UNI 5588
8 E.2.013 RING FOR PUMP MOTOR ANELLO PER POMPA E MOTORE
9 E.2.014 GROMMET FOR PUMP MOTOR GROMMET PER SUPPORTO POMPA
10 C.1.053 PUMP MOTOR BRACKET SUPPORTO POMPA
11 E.2.012 DAMPER FOR PUMP MOTOR ANTIVIBRANTE
12 F.2.020 ANTI-VIBRATION ADAPTER KIT FOR PUMP KIT ADATTATORE ANTI-VIBRANTE POMPA
13 E.3.003 PUMP GS/370LT/H POMPA
ltem | Part number/Codice Description Descrizione

* = Number of groups / Numero gruppi

17

Ul -6s/3 AU and MECHANICAL PADDLE



MARZO

/“\ o
V' g Q.
7=
7

‘\“@

Ul -6s/3 AU and MECHANICAL PADDLE

HYDRAULIC ASSeMBLY

8



HYDRAULIC ASSeMBLY

Ul -6s/3 AU and MECHANICAL PADDLE

O O T.3.001 PTFE TUBE 1/8-1/4" TUBETTO PTFE 1/8-1/4"
E g T.2.109 TUBE STEAM BOIL TO STEAM VALVE TUBE STEAM BOIL TO STEAM VALVE
C_ﬁ 2 T.3.004 PVC HOSE SAFETY VALV GS/3 TUBO PVC DA VALV SIC GS/3
g E Part number/Codice Description Descrizione
—_— E * = Number of groups / Numero gruppi
=]



MARZQ
P .. CQ
AL Yo HYDRAULIC ASSEMBLY - AU

7

—_ T
“

=\

]

AN
o

=0

Ul -6s/3 AU and MECHANICAL PADDLE



HYDRAULIC ASSeMBLY - AU

1 B.2.008 CHECK VALVE GS/3 CHECK VALVE GS/3
2 T.2.107 TUBE FLOW METER TO MIX VALVE TUBE FLOW METER TO MIX VALVE
O O 3 T.2.111 TUBE INLET MANIFOLD TO FLOWM. TUBE INLET MANIFOLD TO FLOWM.
E . L_) 4 T.2.105 TUBE STEAM BOIL INLET MANIFOLD TUBE STEAM BOIL INLET MANIFOLD
CG 5 5 L100/1A COPPER WASHER RONDELLA RAME 19X13,5X1,5
' a cU 6 T.2.113 TUBE INLET TUBE TO FILL VALVE TUBE INLET TUBE TO FILL VALVE
E % 7 T.2.106 TUBE INLET MANIFOLD TO HOT TUBE INLET MANIFOLD TO HOT
— — 8 T.2.108 TUBE FILL VALVE TO STEAM BOIL TUBE FILL VALVE TO STEAM BOIL
Iltem | Part number/Codice Description Descrizione
* = Number of groups / Numero gruppi
a1

Ul -6s/3 AU and MECHANICAL PADDLE



Ul -6s/3 AU and MECHANICAL PADDLE

HYDRAULIC ASSemMBLY - MP

——4



HYDRAULIC ASSemMBLY - MP

1 L130/4 1/4"F FLAT NUT RACC. 1/4"F INTERNO PIANO ES.17
2 L137/4 @11mm BLIND FERRULE GHIANDINA @11mm
3 L037/3 1/4" NIPPLE NICKEL-PLATED NIPPLO 1/4"M. ES19 NICHELATO
O O 4 B.2.008 CHECK VALVE GS/3 CHECK VALVE GS/3
E . L_) 5 T.2.111 TUBE INLET MANIFOLD TO FLOWM. TUBE INLET MANIFOLD TO FLOWM.
CG 5 6 T.2.105 TUBE STEAM BOIL INLET MANIFOLD TUBE STEAM BOIL INLET MANIFOLD
a cU 7 T.2.106 TUBE INLET MANIFOLD TO HOT TUBE INLET MANIFOLD TO HOT
E % 8 L100/1A COPPER WASHER RONDELLA RAME 19X13,5X1,5
— — 9 T.2.113 TUBE INLET TUBE TO FILL VALVE TUBE INLET TUBE TO FILL VALVE
10 T.2.108 TUBE FILL VALVE TO STEAM BOIL TUBE FILL VALVE TO STEAM BOIL
Iltem | Part number/Codice Description Descrizione
* = Number of groups / Numero gruppi
=3

Ul -6s/3 AU and MECHANICAL PADDLE



Ul -6s/3 AU and MECHANICAL PADDLE

=2}



HYDRAULIC ASSeMBLY

Ul -6s/3 AU and MECHANICAL PADDLE

O O T.2.104 TUBE MIX VALVE TO BREW BOILER TUBE MIX VALVE TO BREW BOILER
E g T.2.103 TUBE BREW BOILER TO EXP. VALVE TUBE BREW BOILER TO EXP. VALVE
C_ﬁ 2 L140 C COMPLETE EXPANSION VALVE VALVOLA ESPANSIONE COMPLETA
g E Part number/Codice Description Descrizione
—_— E * = Number of groups / Numero gruppi
I——



MARZO

> C
e SN
Y gi\g‘é _ 0.

Ul -6s/3 AU and MECHANICAL PADDLE

HYDRAULIC ASSeMBLY - AU

I—{—}



HYDRAULIC ASSeMBLY - AU

1 T.2.118 TUBE FROM PUMP TO W.RESERVOIR TUBO TRA POMPA E SERBATOIO
O O 2 L307 S/S FLEX TUBE GS/3 - CM 55 - NSF TUBO FLESS. INOX GS/3 - CM 55
' o 3 T.2.114 SOLENOID DRAIN TUBE GS/3 TUBO SCARICO EV GS/3
C — 4 T.3.003 PVC HOSE FOR WATER INLET TUBO IN PVC
. c_d 3 5 L053/1 1/8" - 1/4" SOL.VALVE FITTING RACCORDO M.1/8"-M.1/4" X EV.
Q 9 6 L160/3 HOT WATER SPOUT HOT WATER SPOUT
E U 7 F.3.009 CLIPS FOR INLET TUBE CLIPS
- = ltem | Part number/Codice Description Descrizione
* = Number of groups / Numero gruppi
vel-6s/3 AU and MECHANICAL PADDLE 27



Ul -6s/3 AU and MECHANICAL PADDLE

HYDRAULIC ASSemMBLY - MP

=8



HYDRAULIC ASSemMBLY - MP

o 8 T.2.119 TUBE, COFFE BOILER WATER INLET FOR PADDLE TUBO INGRESSO ACQUA CALDA CAFFE X PADDLE
% § L307 S/S FLEX TUBE GS/3 - CM 55 - NSF TUBO FLESS. INOX GS/3 - CM 55
a E Part number/Codice Description Descrizione
§ = * = Number of groups / Numero gruppi
=9

Ul -6s/3 AU and MECHANICAL PADDLE



FITTING AND DUALDES

g e

(e ) (15)

N - R
s

220V Version

NOTE: USE THIS VERSION
FOR S/N #538
AND GREATER

20a
200

Ul -6s/3 AU and MECHANICAL PADDLE

30



FITTING AND DUALDES

Ul -6s/3 AU and MECHANICAL PADDLE

1 LADO70 FLOW METER CONTATORE VOLUMETRICO
2 B.2.008 CHECK VALVE GS/3 CHECK VALVE GS/3
3 L100/1A COPPER WASHER RONDELLA RAME 19X13,5X1,5
4 LADO70/V FLOW METER IMPELLER GIRANTE X CONTATORE VOLUMET.
5 LADOQ70/S1 FLOW METER O-RING GUARN.OR 8-2112 V.X CONT.VOL.
(¢D) 6 LADO70/S FLOW METER FIELD SENSOR TESTA X CONTATORE VOLUMETRICO
6 7 B.1.005 STEAM VALVE KNOB GS/3 MANOPOLA RUBINETTO VAPORE GS/3
> 8 B.1.004 STEAM VALVE GS/3 RUBINETTO VAPORE GS/3
C_U 9 T.2.118 TUBE, NEW GS/3 STEAM WAND TUBO X NUOVO STEAM WAND GS/3
> 10 A.2.004 1/4"F - 3/8"F FITTING NICK. RACCORDO 1/4"F - 3/8"F NICKEL.
11 A.2.102 1/4-1/4 CURVED FITTING GS/3 RACCORDO CURVO 1/4-1/4 GS/3
v 12 L100/C FITTING FOR THREE WAY SOLENOID RACCORDO M.1/8"-F.1/8" EV.3VIE
6 13 L100/D COPPER WASHER RONDELLA RAME 14X10X1,5
B 14a | L100/E 3 WAY SOLENOID VALVE ELETTROVALVOLA 3 VIE
O 14b | L100/E110 3WAY SOLENOID VALVE 110V UL CLASS F155 EV 3 VIE NS C/BOBINA UL/CSA
(@) 14c | L100/E200 3 WAY SOLENOID VALVE 200V ELETTROVALVOLE 3 VIE CON BOBINA 200V.
CU 15 L134 1/4" FEMALE FITTING RACCORDO F.1/8" ES.14 FORO 4,5
D: 16 L134/4 8 MM. BLIND FERRULE GHIANDINA DM.8 CHIUSA
17 B.2.007 THERMOSTATIC VALVE BODY GS/3 CORPO VALV. TERMOSTATICA
18 C.1.050 GS/3 EV BRACKET GS/3 EV BRACKET
19 A.2.101 1/4-1/8 CURVED FITTING GS/3 RACCORDO CURVO 1/4-1/8 GS/3
Iltem | Part number/Codice Description Descrizione
* = Number of groups / Numero gruppi
31



220V Version

NOTE: USE THIS VERSION
FOR S/N #538
AND GREATER

Ul -6s/3 AU and MECHANICAL PADDLE

110V
Version

&> 10
e/ o
: 11

RN RN

,’/.FQ\\\ !

[ o T ey )

™~ ~—

15}

/

AN AN

=

T

(278 & ..

SN
(27b)

.f//-: ) .\'.
(27¢c)
S

(2 3J|

A




FITTING AND DUALDES

27b | L100/G200

SOLENOID COIL 200V

BOBINAA 200V X ELETTROVALVOLA

27c¢ | L100/G240

SOLENOID COIL 240V

BOBINAA 240V X ELETTROVALVOLA

Iltem Part number/Codice

Description

20a | LO53 2 WAY SOLENOID VALVE ELETTROVALVOLA 2 VIE

Q 20b | LO53/110 2WAY SOLENOID VALVE UL CLASS F155 EV 2 VIE NS C/BOBINA UL ECSA

O 20c | LO53/200 2WAY SOLENOID VALVE 200VOLTS ELETTROVALVOLE 2 VIE CON BOBINA 200V.
2 21 VITE4X6 4X6 BRASS SCREW VITE OTTONE TESTA CILINDRICA 4X6mm

CG 22 ROND DENT 4 ZINC WASHER mm 4 RONDELLA ZINCATA 4mm ZIGRINATA
> 23 F.1.016 ADJUSTMENT KNOB, TEA WATER ADJUSTMENT KNOB, TEA WATER

GJ 24 F.3.008 PIN-THERMOSTATIC VALVE GS/3 SPINA X VALV.TERMOST. GS/3
o— 25 H.1.007 VITON OR-THERMOSTATIC VALVE OR VITON X VALV TERMOST GS/3
E 26 L100H SOLENOID VALVE PLUNGER NUCLEO MOBILE X EV 3 VIE

o 27a | L100/G SOLENOID COIL 220V BOBINAA 220V X ELETTROVALVOLA

O

S
e

Descrizione

* = Number of groups / Numero gruppi

Ul -6s/3 AU and MECHANICAL PADDLE

383



FITTING AND DUALDES

FROM S/N 1170

Ul -6s/3 AU and MECHANICAL PADDLE



FITTING AND DUALDES

1 T2.117 GS/3 TUBE STEAM BOILER-SAFETY VALVE TUBO CALD.VAPORE-VALV SICUREZZA GS3
2 F.1.018 SAFETY VALVE PROTECTION GS/3 BICCHIERE X VALVOLA SICUREZZA GS/3
3 L180/1 'COPPER WASHER RONDELLA RAME 22x17x1,5
4 L180 SAFETY VALVE VALVOLA SICUREZZA BAR 1,8 NICH
5 1.1.006 M4x8 TBL SLOTTED S/S SCREW VITE M4x8 TBL TESTAA CROCE
6 F.1.019 COVER SAFETY VALVE PROTECTION GS/3 COPERCHIO BICCHIERE VALV SIC GS/3
7 B.1.001.T 1/8 CAP TAPPO 1/8
O O 8 B.1.001.TR COPPER WASHER FOR STEAM WAND CAP RONDELLA X TAPPO RUB VAPORE C/ANTI
E . L_) 9 B.3.001 TEFLON PADS ANTI-SUCTION VALVE PASTIGLIA TEFLON X VALV. ANTI
CG 5 10 F.2.019 SILICON O-RING 102 70SH.A O-RING SILICONE 102 70SH.A
' a cU 11 B.2.013 ROD FOR NON-RETURN VALVE BR+NICK ASTA X VALV ANTIRISUCCHIO
E % 12 L100/1A COPPER WASHER RONDELLA RAME 19x13,5x1,5
— — 13 A.2.017 FITTING 90° FOR STEAM BOILER ANTI-SUCTION VALVE RACCORDO CV VALV ANTI-DECOMPRES. GS/3
14 L193 VACUUM BREAKER VALVE GS/3 VALVOLA ANTIDEPRESSIONE GS/3
15 L292/R HOSE-HOLDER FITTING GS/3 1/8 RACCORDO PORTAGOMMA GS/3 1/8
16 L292 GS/3 TUBE FITTING PORTAGOMMA GS/3
17 T.3.004 PVC HOSE SAFETY VALV GS/3 TUBO PVC DA VALV SIC GS/3
18 T.4.001 SILICON TUBE FOR ANTI-SUCTION VALVE - SPECIFY HOW LONG | TUBO SILICONE VALV. ANTIRISUCCHIO - SPECIFICARE LUNGH.
Item | Part number/Codice Description Descrizione
* = Number of groups / Numero gruppi
85

Ul -6s/3 AU and MECHANICAL PADDLE




Ul -6s/3 AU and MECHANICAL PADDLE

STEAM UALUE ASSeMBLY

®

{0es,

Steam Valve Rebuild Kit

@@Wx
@ (p, @@

36



STEAM UALUE ASSeMBLY

Ul -6s/3 AU and MECHANICAL PADDLE

1 B.1.004/1 VALVE'S BODY CAP CAPP. CROMAT X RUB. B.1.004
G) 2 B.1.004/2 STEAM VALVE BUSHING INSERTO INOX PER RUB VAP GS/3
B 3 B.1.004/3 STEAM VALVE LEVER ASTA INOX C/SFERA X RUB GS/3
Q 4 B.1.004/4 INOX DISK PLATE PASTIGLIA INOX X RUBINETTO GS/3
CG 5 B.1.004/5 STEAM VALVE SHAFT PERNO PORTA APERTURA RUB VAPORE GS/3
> 6 H.1.004 O-RING, STEAM WAND (GB/5 + MISTRAL + GS/3) OR3043 10,77x2,62 85SH
O 7 B.1.004/7 SPRING MOLLA CARICO RUB GS/3
z 8 B.1.004/8 VALVE'S BODY CORPO RUB ACQUA / VAP GS/3
CD 9 B.1.004/9 VALVE SEAL HOLDER VALVOLINA RUB CARICO GS/3
- 10 H.2.002 PTFE WASHER GUARNIZ. PTFE 24x19x2
5 11 B.1.004/11 REAR TUBE FITTING RACC. POST R.LEVA W19X19
> 12 B.1.004.K STEAM VALVE REBUILD KIT KIT RUBINETTO VAPORE
D: Item | Part number/Codice Description Descrizione
* = Number of groups / Numero gruppi
=37



COFFEeEe BOILER ASSemMBLY - AU

&
I~

o /\@

ONLY FOR MACHINE WITH 3/N 1 TO 125
and WHERE THIS TYPE OF GASKET IS
ALREADY USED

/f
GO

/_E. \/ e

'\Q/"\

Ul -6s/3 AU and MECHANICAL PADDLE

38



Caldaia Caffe

COFFEeEe BOILER ASSemMBLY - AU

1 L100/1A COPPER WASHER RONDELLA RAME 19x13,5x1,5

2 L037/3 1/4" NIPPLE NICKEL-PLATED NIPPLO 1/4"M. ES19 NICHELATO

3a LR360/1 GS/3 HEATER ELEMENT GASKET - only for S/N 1 TO 125 GUARNIZIONE PIANA 53X40X2 - solo per S/IN 1 A 125
3b F.2.014 OR 4150 VITON 75 SHA OR 4150 VITON 75 SHA

4a E.6.002 110V 500W HEATING ELEMENT RES. EL. 110V 500W C.SAT.GS/3

4b E.6.004 220V 800W HEATING ELEMENT RES. EL. 220V 800W C.SAT.GS/3

4c E.6.006 200V 800W HEATING ELEMENT RES. EL. 200V 800W C.SAT.GS/3

5 DADO5x8 BRASS NUT M8x5 DADO OTTONE M8x5

6 ROND DENT 8 ZINC WASHER mm 8 RONDELLA DENTELLATA mm 8 ZINC.

7 E.1.005 PT1000 TEMPERATURE PROBE GB/5 SONDA TEMPERATURA PT1000

8 VITE3X4 3X4 BRASS SCREW VITE OTTONE TESTA CILINDRICA 3X4mm

9 L276 UL UNIPOLAR SAFETY THERMOSTAT TERMOSTATO SICUREZZA C°130 UNI

10 B.2.006 3-WAY SOLENOID 220V GS/3 EV 3VIE SENZA CORPO E BOBINA

11a | L100/G SOLENOID COIL 220V BOBINA PER ELETTROVALVOLA

11b | L100/G110 SOLENOID COIL 110V BOBINA PER ELETTROVALVOLA 110V

11c | L100/G200 SOLENOID COIL 200V BOBINA PER ELETTROVALVOLA 200V

12 B.2.005 3-WAY SOLENOID 110V GS/3 EV 3VIE 110V X GRUPPO GS/3

13 F.2.013 GS/3 SILICONE GROUP GASKET GUARNIZIONE SILICONE GRUPPO GS/3

14 H.1.022 OR VITON 2-117 (3081) OR VITON 2-117 (3081)

15 F.1.012 GROUP PROTECTIVE COVER, GS/3 GROUP PROTECTIVE COVER, GS/3

16 A.2.012 TEE FITTING 1/8M-1/8F-1/8F T 1/8M-1/8F-1/8F

17 L120/2A COPPER WASHER RONDELLA RAME 12X6X1

18 L120/2 LEVEL DRAIN BOLT BULLONE ACC.INOX 6X10 T.BRUG.

19 L110 M8X1.25X55 SOCKET HEAD CAP M8X1.25X55 SOCKET HEAD CAP

20 L103/GS3 GROUP CAP CHROME GS/3 COPERCHIO GRUPPO CROMATO GS/3
Iltem | Part number/Codice Description Descrizione

* = Number of groups / Numero gruppi
39

Ul -6s/3 AU and MECHANICAL PADDLE



COFFEeEe BOILER ASSemMBLY - AU

. @ | s

1

22

I’\

ONLY FOR MACHINE WITH 3/N 1 TO 125
and WHERE THIS TYPE OF GASKET IS
ALREADY USED

4c

Ul -6s/3 AU and MECHANICAL PADDLE

40



COFFEeEe BOILER ASSemMBLY - AU

21 L103/B FIBER GASKET FOR GROUP COVER GUARNIZIONE PIANA 87X81X0,5
22 L103/A O-RING GASKET FOR GROUP COVER GUARNIZIONE OR 8-2-151 VITON
’GJ 23 TL30 INTERNAL GROUP TUBE GS/3 TUBO INTERNO GRUPPO GS/3
t 24 F.2.003 GIGLEUR IN SYNTH. RUBY FOR GROUP COVER GIGLEUR IN RUBINO PER COPERCH.
CU 25 H.1.009 ORING 2062 DIA INT 15,6 SPESS ORING 2062 DIA INT 15,6 SPESS
O 26a | L105/B8 PORTAFILTER GASKET 8MM G. SOTTOCOPPA 72/63X55X8
CU 26b | L105/B9 PORTAFILTER GASKET 9MM G. SOTTOCOPPA 72/63X55X9
R— 27 L107 DIFFUSION SCREEN DOCCETTA
g 28 L106/V STAINLESS STEEL DIFFUSOR SCREW VITE DIFFUSORE ACC.INOX DM.10
— 29 L109 CHROMIUM PLATED BAYONET RING ANELLO PORTACOPPA CROMATO
CU 30 L.1.001 GS/3 COFFEE BOILER (PRODUCTION CODE) CALDAIA SATURA GS/3
o 31 L1001/A S/S BOLT FOR GS/3 CAP PRIGIONIERO ACC X COP. GS/3
Iltem | Part number/Codice Description Descrizione
* = Number of groups / Numero gruppi
el -6s/3 AU and MECHANICAL PADDLE 47



5)  lpl4c)

Ul -6s/3 AU and MECHANICAL PADDLE

COFFee BOILER ASssSsemBLY - MP

; ~
et _13a)

ONLY FOR MACHINE WITH S/N 1 TO 125

and WHERE THIS TYPE OF GASKET IS
ALREADY USED

=



COFFee BOILER ASssSsemBLY - MP

1 L100/1A COPPER WASHER RONDELLA RAME 19x13,5x1,5

2 L037/3 1/4" NIPPLE NICKEL-PLATED NIPPLO 1/4"M. ES19 NICHELATO

3a LR360/1 GS/3 HEATER ELEMENT GASKET - only for S/N 1 TO 125 GUARNIZIONE PIANA 53X40X2 - solo per S/N 1 A 125
3b F.2.014 OR 4150 VITON 75 SHA OR 4150 VITON 75 SHA

4a E.6.002 110V 500W HEATING ELEMENT RES. EL. 110V 500W C.SAT.GS/3

4b E.6.004 220V 800W HEATING ELEMENT RES. EL. 220V 800W C.SAT.GS/3

4c E.6.006 200V 800W HEATING ELEMENT RES. EL. 200V 800W C.SAT.GS/3

5 DADO5x8 BRASS NUT M8x5 DADO OTTONE M8x5

6 ROND DENT 8 ZINC WASHER mm 8 RONDELLA DENTELLATA mm 8 ZINC.

7 E.1.005 PT1000 TEMPERATURE PROBE GB/5 SONDA TEMPERATURA PT1000

8 VITE3X4 3X4 BRASS SCREW VITE OTTONE TESTA CILINDRICA 3X4mm
9 L276 UL UNIPOLAR SAFETY THERMOSTAT TERMOSTATO SICUREZZA C°130 UNI

10 F.2.013 GS/3 SILICONE GROUP GASKET GUARNIZIONE SILICONE GRUPPO GS/3
1 H.1.022 OR VITON 2-117 (3081) OR VITON 2-117 (3081)

12 B.2.017 FITTING FOR DRAIN MP RACCORDO PER SCARICO MP

13 C.1.068.01

RING WITH SLOT FOR PADDLE GS/3

ANELLO C/FERITOIA PADDLE GS/3

14 F.1.020.EP

GROUP PROTECTIVE COVER X PADDLE

COPERCHIO DI PROTEZIONE X PADDLE

Caldaia Caffe

15 1.1.028 CAP BOLT PADDLE M5 EX. CH4 VITE COPERCHIO PADDLE M5 ES. CH4
16 F.1.022 CAP BOLT COVER X PADDLE TAPPO PER VITE COPERCHIO PADDLE
17 C.2.020 BAKELITE PADDLE HANDLE MANIGLIA PADDLE BAKELITE LINEA
18 A.2.012 TEE FITTING 1/8M-1/8F-1/8F T 1/8M-1/8F-1/8F

19 1.1.005 HEXAGONAL BOLT 5x10 BULLONE 5x10 TESTABRUGOLA

20 F.3.022 SUPPORT INOX FOR PADDLE LEVA INOX X PADDLE LUNGH 74,5

21 F.1.021 GROUP PROTECTIVE BOTTOM X PADDLE PROTEZIONE INFERIORE X PADDLE
22 1.1.006 M4x8 TBL SLOTTED S/S SCREW VITE M4x8 TBL TESTAA CROCE

23a L105/B8

PORTAFILTER GASKET 8MM

G. SOTTOCOPPA 72/63X55X8

23b L105/B9

PORTAFILTER GASKET 9MM

G. SOTTOCOPPA 72/63X55X9

Ul -6s/3 AU and MECHANICAL PADDLE

24 L107 DIFFUSION SCREEN DOCCETTA
25 L106/V STAINLESS STEEL DIFFUSOR SCREW VITE DIFFUSORE ACC.INOX DM.10
26 L109 CHROMIUM PLATED BAYONET RING ANELLO PORTACOPPA CROMATO
27 L.1.001 GS/3 COFFEE BOILER (PRODUCTION CODE) CALDAIA SATURA GS/3
Iltem | Part number/Codice Description Descrizione
* = Number of groups / Numero gruppi
a3



Ul -6s/3 AU and MECHANICAL PADDLE

MEeCHANICAUL PADDLE ASsSsemMBLY - MP

g
—

N R
J I\A_/"I

5

N

# I/_L'\,
o/ \w/

L4



MEeCHANICAUL PADDLE ASsSsemMBLY - MP

Ul -6s/3 AU and MECHANICAL PADDLE

1 H.1.010 OR 3087 VITON 70 SHA PADDLE OR 3087 VITON 70 SHA PADDLE

2 A.5.008 NUT FOR PADDLE VALVE S/S CONTRODADO VALVOLA PADDLE INOX

3 B.2.012 PADDLE BODY VALVE CORPO VALVOLA PADDLE

4 H.1.011 OR110 EPDM 70SHA PADDLE OR VITON OR108 70 SHA PADDLE

5 B.2.014 DISTANCER FOR PADDLE O-RING DISTANZIALE PER O-RING PADDLE

6 B.2.015 INTERNAL SPACER FOR PADDLE PREMISTOPPA X PADDLE

7 H.1.019 OR 113 (2-111) IN EPDM 70 SHA OR 113 (2-111) IN EPDM 70 SHA

8 H.1.018 OR 109 (2-110) IN EPDM 70 SHA OR 109 (2-110) IN EPDM 70 SHA

9 T.1.101.01 TUBE, WATER INLET PADDLE VALVE TUBO CARICO ACQUA VALVOLA PADDLE
10 F.2.003 RUBY GIGLER GIGLER PER COPERCHIO IN RUBINO

11 TL30/P INTERNAL TUBE FOR PADDLE TUBO INTERNO GRUPPO X PADDLE

12 A.5.003 SHAFT FOR PADDLE ALBERINO X PADDLE

13 A.1.010 BRASS SCREW FOR PADDLE VITE OTT SENZA FINE FEM. PADDLE

14 F.4.009 TEFLON RING FOR PADDLE ANELLO TEFLON X PADDLE DIA 38

15 H.1.016 OR 137 DIAINT 29,75 CORDA 3,53 OR 137 DIAINT 29,75 CORDA 3,53

16 F.3.020 S/S BRACKET FOR PADDLE CAVALLOTTO INOX X PADDLE

17 A.4.003 BRASS NUT ES 27 H5 FOR PADDLE DADO OTTONE ES 27 H 5 PADDLE

18 L120/2 INOX SCREW 6x10 BULLONE ACC.INOX 6X10 T.BRUG.

19 RONDELLA6X12 S/S WASHER 6X12 1,5 THICK RONDELLA INOX 6X12 SP.1,5

20 A.1.014 BRASS WASHER FOR PADDLE ROND OTT. GUIDA ES. PADDLE

21 F.4.008 TEFLON RING DIA 45 FOR PADDLE ANELLO TEFLON X PADDLE DIA 45

22 A.5.005 ACTUATOR FOR PADDLE MICRO ATTUATORE ACC. PER MICRO PADDLE
23 DADO5M S/S NUT 5 DADO 5 ACC. INOX

24 F.4.010 O-RING PTFE X PADDLE 23,40X3,53 O-RING PTFE X PADDLE 23,40X3,53

25 L120/2A COPPER WASHER 12x6x1 RONDELLA RAME 12x6x1
Iltem | Part number/Codice Description Descrizione

* = Number of groups / Numero gruppi
as



Ul -6s/3 AU and MECHANICAL PADDLE

a6



MEeCHANICAUL PADDLE ASsSsemMBLY - MP

Ul -6s/3 AU and MECHANICAL PADDLE

26 L120/2 INOX SCREW 6x10 BULLONE ACC.INOX 6X10 T.BRUG.

27 VITE3X25ES M3X25 TB SCREW VITE M3X25 TB

28 E.2.011 MICRO FOR AUTOSTEAM MICRO PER AUTOSTEAM

29 1.3.004 ALL. SPACER 3,5x8x2,5 DISTANZIALE ALL. 3,5x8x2,5

30 VITE3X6 M3X6 SCREW VITE M3X6

31 DADO3M BRASS NUT M3 DADO OTTONE M3 UNI 5588

32 C.1.067 MICRO SUPPORT PADDLE SWITCH SUPPORTO MICRO INTERRUTTORE PADDLE

33 VITE5X10 AISI300 M5X10 FLAT SCREW PADDLE VITE AISI300 M5X10 PIANA PADDLE

34 A.1.015 BRASS WASHER FOR PADDLE VALVE ROND OTT PREMICORPO VALVOLA PADDLE

35 L103/P CHROME PLATED COVER FOR PADDLE COPERCHIO CROMATO X PADDLE

36 L103/B FIBER GASKET FOR GROUP COVER GUARNIZIONE PIANA 87X81X0,5

37 L103/A VITON OR 8-2-151 GASKET GUARNIZIONE OR 8-2-151 VITON
Iltem | Part number/Codice Description Descrizione

* = Number of groups / Numero gruppi
e



MARZQ
P .. Cc
W _AEs. ‘o, STEAMBOILER ASSEMBLY

7

—_ T
Ay

<

AN
o

ONLY FOR
SIN1TO 125

ONLY FOR
SIN1TO125

Ul -6s/3 AU and MECHANICAL PADDLE

a8



D
O
Q.
©
>
.
©
i)
©
O

STEAM BOILER ASSeMBLY

1 LR360/1 GS/3 HEATER ELEMENT PINK GASKET, s/n from 1 to125 GUARNIZIONE PIANA 53X40X2, n/s da1 a 125

2 DADO5x8 BRASS NUT M8x5 DADO OTTONE M8x5

3 ROND DENT 8 ZINC WASHER mm 8 RONDELLA DENTELLATA mm 8 ZINC.

4 E.1.005 PT1000 TEMPERATURE PROBE GB/5 SONDA TEMPERATURA PT1000

5 LA052 WATER LEVEL PROBE SONDA LIVELLO TL10/B

6 VITE3X4 3X4 BRASS SCREW VITE OTTONE TESTA CILINDRICA 3X4mm

7 L037/3 1/4" NIPPLE NICKEL-PLATED NIPPLO 1/4"M. ES19 NICHELATO

8 L100/1A COPPER WASHER 19x13,5x1,5 RONDELLA RAME 19x13,5x1,5

9 UMPISOL INSULATING MATERIAL ISOLANTE

10 L180/1 COPPER WASHER 22x17x1,5 RONDELLA RAME 22X17X1,5

11 A.2.011 FITTING FOR PUMP 3/8M-1/4M FITTING FOR PUMP 3/8M-1/4M

12 B.2.007 THERMOSTATIC VALVE BODY GS/3 CORPO VALV. TERMOSTATICA

13 H.1.007 VITON OR-THERMOSTATIC VALVE OR VITON X VALV TERMOST GS/3

14 F.3.008 PIN-THERMOSTATIC VALVE GS/3 SPINA X VALV.TERMOST. GS/3

15 T.2.110 TUBE HEAT EXCHANGE TO MIX VALV TUBE HEAT EXCHANGE TO MIX VALV

16 B.2.011 MIX VALVE GIGLEUR GS/3 MIX VALVE GIGLEUR GS/3

17 T.2.104 TUBE MIX VALVE TO BREW BOILER TUBE MIX VALVE TO BREW BOILER

18 T.1.046 PREHEATER GS/3 PRERISCALDATORE GS/3

19 L.1.002 GS/3 STEAM BOILER CALDAIA VAPORE COMPLETA GS/3

20 E.5.002 SAFETY THERMOSTAT 140°C GS/3 SAFETY THERMOSTAT 140°C GS/3

21 L164 BALL VALVE WITH METAL KNOB RUBINETTO A SFERA 3/8" M-F

22 L138/3 14 MM. BLIND FERRULE GHIANDINA DM.14 CHIUSA

23 L030 PIPE CAP 3/8" BRASS DADO CIECO ES.19 FILETT.3/8"
24a | E.6.001 110V 1000W HEATING ELEMENT RES. EL. 110V 1000W C.VAP.GS/3
24b E.6.003 220V 1200W HEATING ELEMENT RES. EL. 220V 1200W C.VAP.GS/3

24c | E.6.005 200V HEATING ELEMENT FOR STEAM BOILER RES. EL. 200V CALDAIA VAPORE GS/3
Iltem | Part number/Codice Description Descrizione
* = Number of groups / Numero gruppi
a9

Ul -6s/3 AU and MECHANICAL PADDLE



Ul -6s/3 AU and MECHANICAL PADDLE

PORTAFILTER ASSeMBLY

6) |7a|/7b 7o) 8a'8b, k9a1

o be o

b "\

8,

\

/f’_”‘\

Diam. 12mm—— @. Q__/

50



PORTAFILTER ASSeMBLY

L111/1AC

PORTAFILTER WITH 1 CUP SPOUT

PORTAFILTRO 1 TAZZA

L111/2NAC

PORTAFILT. 2 CUP NON-ADJ. SPOUT

PORTAFILTRO 2 TAZZE FISSO

L111/LM12

PORTAFILTER WITH LION COMPLETE

PORTAFILTRO CON LEONE COMPLETO

PORTAFILT. 2 CUP NON-ADJ. SPOUT

PORTAFILTRO 2 TAZZE FISSO

L1111

PORTAFILTER WITH 1 CUP SPOUT

PORTAFILTRO 1 TAZZA

1
2
3
4 L111/2N
5
6

L115/C BLIND FILTER FILTRO CIECO PER LAVAGGIO
7a L115/A FILTER 1 CUP FILTRO A1 TAZZA
7b L115/F FILTER 1 CUP FAEMA TYPE FILTRO 1 TAZZATIPO FAEMA
7c L115/AIS FILTER 1 CUP FOR SWIFT MODEL SINGLE & DOUBLE FILTRO A 1 TAZZA PER SWIFT MODELLO SINGOLO E DOPPIO
8a L116/A FILTER 2 CUPS FILTRO A2 TAZZE
8b L116/A/S FILTER 2 CUPS FOR SWIFT MODEL SINGLE & DOUBLE FILTRO A2 TAZZE PER SWIFT MODELLO SINGOLO E DOPPIO
9a 5128 19MM FILTER BASKET SWIFT 19MM FILTER BASKET SWIFT
. : 9b 5127 22MM SWIFT FILTER BASKET FILTRO SWIFT 22MM
: 9c 5133 TRIPLE FILTER BASKET TRIPLE FILTER BASKET
'q: 10 F.3.026 S/S FILTER BASKET 21gr S/S FILTER BASKET 21gr
Cﬁ 1 F.3.027 S/S FILTER BASKET 17gr S/S FILTER BASKET 17gr
.l: 12 L112/G12 PORTAF. HANDLE - RUBBER @12MM MANOPOLA PORTAF. GOMMA @12MM
O 13 L111/X NAKED PORTAFILTER PORTAFILTRO "NUDOQO"
D_ 14a L1M1MTF PORTAFLON-COATED PORTAFILTER PORTAFILTRO 1 TAZZA "PORTAFLON"

14b L111/2NTF

2 CUPS PORTAFILTER PORTAFLON-COATED

PORTAFILTRO 2 TAZZE FISSO "PORTAFLON"

14c L11/LM12TF

PORTAFILTER WITH LION WITH PORTAFLON

PORTAFILTRO CON LEONE COMPLETO "PORTAFLON"

Ul -6s/3 AU and MECHANICAL PADDLE

15 L113 PORTAFILTER SPRING MOLLETTA FERMAFILTRO
16 L117 COFFEE TAMPER PRESSINO IN NYLON
17 L111/15D 15° INCLINED PORTAFILTER PORTAFILTRO INCLINATO 15° N.R. COMPLETO DI MANOPOLA
18 A.5.013 1 CUP, STAINLESS STEEL SPOUT BECCUCCIO A 1 TAZZA INOX
19 A.5.014 FIXED DOUBLE SPOUT S.STEEL BECCUCCIO A DUE TAZZE FISSO INOX
20 L115 1 CUP SPOUT BECCUCCIO A 1 TAZZA
21 L116/R 2 CUPS SPOUT - ADJUSTABLE BECCUCCIO A2 TAZZE REGOLABILE
22 L119 LA MARZOCCO FIXED DOUBLE SPOUT BECCUCCIO A DUE TAZZE FISSO LA MARZOCCO
ltem | Part number/Codice Description Descrizione
* = Number of groups / Numero gruppi
51



Ul -6s/3 AU and MECHANICAL PADDLE

HOSE AIND ACCESSORIES

5



Tubi e

‘=
O
0
)
@
O
Q

<

HOSE AIND ACCESSORIES

L325 S/S FLEX TUBE 1,5M FOR GS/3 - CE FLESSINOBILE INOX 1,5MT GS/3 - CE
L326 S/S FLEX TUBE 1,5M FOR GS/3 - NSF FLESSINOBILE INOX 1,5MT GS/3 - NSF
L037/2PGR HOSE HOLDER WITH 20 MM. HOLE PORTAGOMMA DM.MM 20 ES.22
L312 HOSE CLAMP FASCETTA SERRATUBO 16/28 H.8
L309 CLEAR ARMOURED DRAIN HOSE TUBO SPRINGVIN ELASTIC MM.20
UTO005 05 SOCKET HEAD TOOL CHIAVE A BRUGOLA CON SFERA
uT103 SECTIONED CAP COPERCHIO SEZIONATO
uTo004 PADDLE O-RING EXTRACTOR ESTRATTORE O-RING PADDLE
V067 LA MARZOCCO PURO CAFF CLEANER POLVERE LA MARZOCCO PURO CAFF
Part number/Codice Description Descrizione
* = Number of groups / Numero gruppi
5=

Ul -6s/3 AU and MECHANICAL PADDLE



LA MARZOCCO SRL
Via La Torre, 14/H
Localita' La Torre
50038 Scarperia
(Florence) - ITALY

T. +39 055 849 191
F. +39 055 849 1990
info@lamarzocco.com
www.lamarzocco.com



